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Appendix for Test Report

FCC ID: 2ATWZ-S0
Product Name: Real-Time Multisensor
Model No: SO
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Conducted output power (EIRP)

Band | Bandwidth UL RB RB Modulation | Power Gain EIRP EIRP EIRP Verdict
(MHz) Channel | Size | Position (dBm) (dBi) (dBm) (mW) Limit
(mW)
Band4 1.4 19957 1 #0 QPSK 22.76 -0.9 21.86 153.46 1000 PASS
Band4 1.4 19957 1 #Mid QPSK 22.79 -0.9 21.89 154.53 1000 PASS
Band4 1.4 19957 1 #Max QPSK 22.78 -0.9 21.88 154.17 1000 PASS
Band4 1.4 19957 3 #0 QPSK 22.85 -0.9 21.95 156.68 1000 PASS
Band4 1.4 19957 3 #Mid QPSK 22.85 -0.9 21.95 156.68 1000 PASS
Band4 1.4 19957 3 #Max QPSK 22.82 -0.9 21.92 155.6 1000 PASS
Band4 1.4 19957 6 #0 QPSK 21.82 -0.9 20.92 123.59 1000 PASS
Band4 1.4 19957 1 #0 16QAM 21.82 -0.9 20.92 123.59 1000 PASS
Band4 1.4 19957 1 #Mid 16QAM 21.89 -0.9 20.99 125.6 1000 PASS
Band4 1.4 19957 1 #Max 16QAM 21.86 -0.9 20.96 124.74 1000 PASS
Band4 1.4 19957 3 #0 16QAM 21.76 -0.9 20.86 121.9 1000 PASS
Band4 1.4 19957 3 #Mid 16QAM 21.77 -0.9 20.87 122.18 1000 PASS
Band4 1.4 19957 3 #Max 16QAM 21.77 -0.9 20.87 122.18 1000 PASS
Band4 1.4 19957 6 #0 16QAM 21.24 -0.9 20.34 108.14 1000 PASS
Band4 1.4 20175 1 #0 QPSK 22.62 -0.9 21.72 148.59 1000 PASS
Band4 1.4 20175 1 #Mid QPSK 22.59 -0.9 21.69 147.57 1000 PASS
Band4 1.4 20175 1 #Max QPSK 22.52 -0.9 21.62 145.21 1000 PASS
Band4 1.4 20175 3 #0 QPSK 22.66 -0.9 21.76 149.97 1000 PASS
Band4 1.4 20175 3 #Mid QPSK 22.64 -0.9 21.74 149.28 1000 PASS
Band4 1.4 20175 3 #Max QPSK 22.59 -0.9 21.69 147.57 1000 PASS
Band4 1.4 20175 6 #0 QPSK 21.64 -0.9 20.74 118.58 1000 PASS
Band4 1.4 20175 1 #0 16QAM 21.59 -0.9 20.69 117.22 1000 PASS
Band4 1.4 20175 1 #Mid 16QAM 21.58 -0.9 20.68 116.95 1000 PASS
Band4 1.4 20175 1 #Max 16QAM 21.53 -0.9 20.63 115.61 1000 PASS
Band4 1.4 20175 3 #0 16QAM 21.96 -0.9 21.06 127.64 1000 PASS
Band4 1.4 20175 3 #Mid 16QAM 21.95 -0.9 21.05 127.35 1000 PASS
Band4 1.4 20175 3 #Max 16QAM 21.91 -0.9 21.01 126.18 1000 PASS
Band4 1.4 20175 6 #0 16QAM 20.91 -0.9 20.01 100.23 1000 PASS
Band4 1.4 20393 1 #0 QPSK 22.5 -0.9 21.6 144.54 1000 PASS
Band4 1.4 20393 1 #Mid QPSK 22.54 -0.9 21.64 145.88 1000 PASS
Band4 1.4 20393 1 #Max QPSK 22.48 -0.9 21.58 143.88 1000 PASS
Band4 1.4 20393 3 #0 QPSK 22.44 -0.9 21.54 142.56 1000 PASS
Band4 1.4 20393 3 #Mid QPSK 22.57 -0.9 21.67 146.89 1000 PASS
Band4 1.4 20393 3 #Max QPSK 22.57 -0.9 21.67 146.89 1000 PASS
Band4 1.4 20393 6 #0 QPSK 21.71 -0.9 20.81 120.5 1000 PASS
Band4 1.4 20393 1 #0 16QAM 21.76 -0.9 20.86 121.9 1000 PASS
Band4 1.4 20393 1 #Mid 16QAM 21.83 -0.9 20.93 123.88 1000 PASS
Band4 1.4 20393 1 #Max 16QAM 21.69 -0.9 20.79 119.95 1000 PASS
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Band4 1.4 20393 3 #0 16QAM 21.75 -0.9 20.85 121.62 1000 PASS
Band4 1.4 20393 3 #Mid 16QAM 21.77 -0.9 20.87 122.18 1000 PASS
Band4 1.4 20393 3 #Max 16QAM 21.78 -0.9 20.88 122.46 1000 PASS
Band4 1.4 20393 6 #0 16QAM 20.73 -0.9 19.83 96.16 1000 PASS
Band4 3 19965 1 #0 QPSK 22.56 -0.9 21.66 146.55 1000 PASS
Band4 3 19965 1 #Mid QPSK 22.78 -0.9 21.88 154.17 1000 PASS
Band4 3 19965 1 #Max QPSK 22.61 -0.9 21.71 148.25 1000 PASS
Band4 3 19965 8 #0 QPSK 21.83 -0.9 20.93 123.88 1000 PASS
Band4 3 19965 8 #Mid QPSK 21.91 -0.9 21.01 126.18 1000 PASS
Band4 3 19965 8 #Max QPSK 21.9 -0.9 21 125.89 1000 PASS
Band4 3 19965 15 #0 QPSK 21.87 -0.9 20.97 125.03 1000 PASS
Band4 3 19965 1 #0 16QAM 22 -0.9 211 128.82 1000 PASS
Band4 3 19965 1 #Mid 16QAM 22.25 -0.9 21.35 136.46 1000 PASS
Band4 3 19965 1 #Max 16QAM 2211 -0.9 21.21 132.13 1000 PASS
Band4 3 19965 8 #0 16QAM 20.96 -0.9 20.06 101.39 1000 PASS
Band4 3 19965 8 #Mid 16QAM 21.07 -0.9 2017 103.99 1000 PASS
Band4 3 19965 8 #Max 16QAM 21.05 -0.9 20.15 103.51 1000 PASS
Band4 3 19965 15 #0 16QAM 21.05 -0.9 20.15 103.51 1000 PASS
Band4 3 20175 1 #0 QPSK 22.56 -0.9 21.66 146.55 1000 PASS
Band4 3 20175 1 #Mid QPSK 22.61 -0.9 21.71 148.25 1000 PASS
Band4 3 20175 1 #Max QPSK 22.39 -0.9 21.49 140.93 1000 PASS
Band4 3 20175 8 #0 QPSK 21.7 -0.9 20.8 120.23 1000 PASS
Band4 3 20175 8 #Mid QPSK 21.73 -0.9 20.83 121.06 1000 PASS
Band4 3 20175 8 #Max QPSK 21.68 -0.9 20.78 119.67 1000 PASS
Band4 3 20175 15 #0 QPSK 21.7 -0.9 20.8 120.23 1000 PASS
Band4 3 20175 1 #0 16QAM 21.55 -0.9 20.65 116.14 1000 PASS
Band4 3 20175 1 #Mid 16QAM 21.64 -0.9 20.74 118.58 1000 PASS
Band4 3 20175 1 #Max 16QAM 21.41 -0.9 20.51 112.46 1000 PASS
Band4 3 20175 8 #0 16QAM 20.96 -0.9 20.06 101.39 1000 PASS
Band4 3 20175 8 #Mid 16QAM 20.98 -0.9 20.08 101.86 1000 PASS
Band4 3 20175 8 #Max 16QAM 20.93 -0.9 20.03 100.69 1000 PASS
Band4 3 20175 15 #0 16QAM 20.8 -0.9 19.9 97.72 1000 PASS
Band4 3 20385 1 #0 QPSK 22.43 -0.9 21.53 142.23 1000 PASS
Band4 3 20385 1 #Mid QPSK 22.58 -0.9 21.68 147.23 1000 PASS
Band4 3 20385 1 #Max QPSK 22.48 -0.9 21.58 143.88 1000 PASS
Band4 3 20385 8 #0 QPSK 21.65 -0.9 20.75 118.85 1000 PASS
Band4 3 20385 8 #Mid QPSK 21.69 -0.9 20.79 119.95 1000 PASS
Band4 3 20385 8 #Max QPSK 21.8 -0.9 20.9 123.03 1000 PASS
Band4 3 20385 15 #0 QPSK 21.67 -0.9 20.77 119.4 1000 PASS
Band4 3 20385 1 #0 16QAM 21.61 -0.9 20.71 117.76 1000 PASS
Band4 3 20385 1 #Mid 16QAM 21.77 -0.9 20.87 122.18 1000 PASS
Band4 3 20385 1 #Max 16QAM 21.66 -0.9 20.76 119.12 1000 PASS
Band4 3 20385 8 #0 16QAM 20.63 -0.9 19.73 93.97 1000 PASS
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Band4 3 20385 8 #Mid 16QAM 20.65 -0.9 19.75 94.41 1000 PASS
Band4 3 20385 8 #Max 16QAM 20.65 -0.9 19.75 94.41 1000 PASS
Band4 3 20385 15 #0 16QAM 20.71 -0.9 19.81 95.72 1000 PASS
Band4 5 19975 1 #0 QPSK 22.94 -0.9 22.04 159.96 1000 PASS
Band4 5 19975 1 #Mid QPSK 22.89 -0.9 21.99 158.12 1000 PASS
Band4 5 19975 1 #Max QPSK 23.07 -0.9 2217 164.82 1000 PASS
Band4 5 19975 12 #0 QPSK 22.02 -0.9 2112 129.42 1000 PASS
Band4 5 19975 12 #Mid QPSK 22 -0.9 211 128.82 1000 PASS
Band4 5 19975 12 #Max QPSK 22.09 -0.9 21.19 131.52 1000 PASS
Band4 5 19975 25 #0 QPSK 22.06 -0.9 21.16 130.62 1000 PASS
Band4 5 19975 1 #0 16QAM 22.36 -0.9 21.46 139.96 1000 PASS
Band4 5 19975 1 #Mid 16QAM 22.34 -0.9 21.44 139.32 1000 PASS
Band4 5 19975 1 #Max 16QAM 22.5 -0.9 21.6 144.54 1000 PASS
Band4 5 19975 12 #0 16QAM 21.18 -0.9 20.28 106.66 1000 PASS
Band4 5 19975 12 #Mid 16QAM 21.18 -0.9 20.28 106.66 1000 PASS
Band4 5 19975 12 #Max 16QAM 21.26 -0.9 20.36 108.64 1000 PASS
Band4 5 19975 25 #0 16QAM 21.3 -0.9 20.4 109.65 1000 PASS
Band4 5 20175 1 #0 QPSK 22.97 -0.9 22.07 161.06 1000 PASS
Band4 5 20175 1 #Mid QPSK 22.7 -0.9 21.8 151.36 1000 PASS
Band4 5 20175 1 #Max QPSK 22.75 -0.9 21.85 153.11 1000 PASS
Band4 5 20175 12 #0 QPSK 21.88 -0.9 20.98 125.31 1000 PASS
Band4 5 20175 12 #Mid QPSK 21.77 -0.9 20.87 122.18 1000 PASS
Band4 5 20175 12 #Max QPSK 21.74 -0.9 20.84 121.34 1000 PASS
Band4 5 20175 25 #0 QPSK 21.85 -0.9 20.95 124.45 1000 PASS
Band4 5 20175 1 #0 16QAM 22.21 -0.9 21.31 135.21 1000 PASS
Band4 5 20175 1 #Mid 16QAM 21.95 -0.9 21.05 127.35 1000 PASS
Band4 5 20175 1 #Max 16QAM 22.01 -0.9 21.11 129.12 1000 PASS
Band4 5 20175 12 #0 16QAM 21.01 -0.9 20.11 102.57 1000 PASS
Band4 5 20175 12 #Mid 16QAM 20.91 -0.9 20.01 100.23 1000 PASS
Band4 5 20175 12 #Max 16QAM 20.88 -0.9 19.98 99.54 1000 PASS
Band4 5 20175 25 #0 16QAM 21.01 -0.9 20.11 102.57 1000 PASS
Band4 5 20375 1 #0 QPSK 22.54 -0.9 21.64 145.88 1000 PASS
Band4 5 20375 1 #Mid QPSK 22.52 -0.9 21.62 145.21 1000 PASS
Band4 5 20375 1 #Max QPSK 22.69 -0.9 21.79 151.01 1000 PASS
Band4 5 20375 12 #0 QPSK 21.55 -0.9 20.65 116.14 1000 PASS
Band4 5 20375 12 #Mid QPSK 21.59 -0.9 20.69 117.22 1000 PASS
Band4 5 20375 12 #Max QPSK 21.65 -0.9 20.75 118.85 1000 PASS
Band4 5 20375 25 #0 QPSK 21.62 -0.9 20.72 118.03 1000 PASS
Band4 5 20375 1 #0 16QAM 22.07 -0.9 21.17 130.92 1000 PASS
Band4 5 20375 1 #Mid 16QAM 22.27 -0.9 21.37 137.09 1000 PASS
Band4 5 20375 1 #Max 16QAM 22.28 -0.9 21.38 137.4 1000 PASS
Band4 5 20375 12 #0 16QAM 20.74 -0.9 19.84 96.38 1000 PASS
Band4 5 20375 12 #Mid 16QAM 20.76 -0.9 19.86 96.83 1000 PASS
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Band4 5 20375 12 #Max 16QAM 20.83 -0.9 19.93 98.4 1000 PASS
Band4 5 20375 25 #0 16QAM 20.8 -0.9 19.9 97.72 1000 PASS
Band4 10 20000 1 #0 QPSK 23.02 -0.9 2212 162.93 1000 PASS
Band4 10 20000 1 #Mid QPSK 22.99 -0.9 22.09 161.81 1000 PASS
Band4 10 20000 1 #Max QPSK 23.33 -0.9 22.43 174.98 1000 PASS
Band4 10 20000 25 #0 QPSK 22.24 -0.9 21.34 136.14 1000 PASS
Band4 10 20000 25 #Mid QPSK 22.24 -0.9 21.34 136.14 1000 PASS
Band4 10 20000 25 #Max QPSK 22.35 -0.9 21.45 139.64 1000 PASS
Band4 10 20000 50 #0 QPSK 22.31 -0.9 21.41 138.36 1000 PASS
Band4 10 20000 1 #0 16QAM 22.51 -0.9 21.61 144.88 1000 PASS
Band4 10 20000 1 #Mid 16QAM 22.52 -0.9 21.62 145.21 1000 PASS
Band4 10 20000 1 #Max 16QAM 22.75 -0.9 21.85 153.11 1000 PASS
Band4 10 20000 25 #0 16QAM 21.31 -0.9 20.41 109.9 1000 PASS
Band4 10 20000 25 #Mid 16QAM 21.33 -0.9 20.43 110.41 1000 PASS
Band4 10 20000 25 #Max 16QAM 21.45 -0.9 20.55 113.5 1000 PASS
Band4 10 20175 1 #0 QPSK 22.89 -0.9 21.99 158.12 1000 PASS
Band4 10 20175 1 #Mid QPSK 22.65 -0.9 21.75 149.62 1000 PASS
Band4 10 20175 1 #Max QPSK 22.59 -0.9 21.69 147.57 1000 PASS
Band4 10 20175 25 #0 QPSK 21.96 -0.9 21.06 127.64 1000 PASS
Band4 10 20175 25 #Mid QPSK 21.82 -0.9 20.92 123.59 1000 PASS
Band4 10 20175 25 #Max QPSK 21.79 -0.9 20.89 122.74 1000 PASS
Band4 10 20175 50 #0 QPSK 21.89 -0.9 20.99 125.6 1000 PASS
Band4 10 20175 1 #0 16QAM 21.86 -0.9 20.96 124.74 1000 PASS
Band4 10 20175 1 #Mid 16QAM 21.64 -0.9 20.74 118.58 1000 PASS
Band4 10 20175 1 #Max 16QAM 21.6 -0.9 20.7 117.49 1000 PASS
Band4 10 20175 25 #0 16QAM 21.09 -0.9 20.19 104.47 1000 PASS
Band4 10 20175 25 #Mid 16QAM 20.97 -0.9 20.07 101.62 1000 PASS
Band4 10 20175 25 #Max 16QAM 20.93 -0.9 20.03 100.69 1000 PASS
Band4 10 20350 1 #0 QPSK 22.5 -0.9 21.6 144.54 1000 PASS
Band4 10 20350 1 #Mid QPSK 22.46 -0.9 21.56 143.22 1000 PASS
Band4 10 20350 1 #Max QPSK 22.81 -0.9 21.91 155.24 1000 PASS
Band4 10 20350 25 #0 QPSK 21.69 -0.9 20.79 119.95 1000 PASS
Band4 10 20350 25 #Mid QPSK 21.64 -0.9 20.74 118.58 1000 PASS
Band4 10 20350 25 #Max QPSK 21.76 -0.9 20.86 121.9 1000 PASS
Band4 10 20350 50 #0 QPSK 21.81 -0.9 20.91 123.31 1000 PASS
Band4 10 20350 1 #0 16QAM 21.75 -0.9 20.85 121.62 1000 PASS
Band4 10 20350 1 #Mid 16QAM 21.73 -0.9 20.83 121.06 1000 PASS
Band4 10 20350 1 #Max 16QAM 22.06 -0.9 21.16 130.62 1000 PASS
Band4 10 20350 25 #0 16QAM 20.68 -0.9 19.78 95.06 1000 PASS
Band4 10 20350 25 #Mid 16QAM 20.72 -0.9 19.82 95.94 1000 PASS
Band4 10 20350 25 #Max 16QAM 20.9 -0.9 20 100 1000 PASS
Band4 15 20025 1 #0 QPSK 22.85 -0.9 21.95 156.68 1000 PASS
Band4 15 20025 1 #Mid QPSK 23.06 -0.9 22.16 164.44 1000 PASS
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Band4 15 20025 1 #Max QPSK 23.08 -0.9 22.18 165.2 1000 PASS
Band4 15 20025 36 #0 QPSK 22.24 -0.9 21.34 136.14 1000 PASS
Band4 15 20025 36 #Mid QPSK 22.32 -0.9 21.42 138.68 1000 PASS
Band4 15 20025 36 #Max QPSK 22.36 -0.9 21.46 139.96 1000 PASS
Band4 15 20025 75 #0 QPSK 23.12 -0.9 22.22 166.72 1000 PASS
Band4 15 20025 1 #0 16QAM 22.32 -0.9 21.42 138.68 1000 PASS
Band4 15 20025 1 #Mid 16QAM 22.55 -0.9 21.65 146.22 1000 PASS
Band4 15 20025 1 #Max 16QAM 22.5 -0.9 216 144.54 1000 PASS
Band4 15 20175 1 #0 QPSK 22.78 -0.9 21.88 154.17 1000 PASS
Band4 15 20175 1 #Mid QPSK 22.64 -0.9 21.74 149.28 1000 PASS
Band4 15 20175 1 #Max QPSK 22.21 -0.9 21.31 135.21 1000 PASS
Band4 15 20175 36 #0 QPSK 22.02 -0.9 21.12 129.42 1000 PASS
Band4 15 20175 36 #Mid QPSK 21.87 -0.9 20.97 125.03 1000 PASS
Band4 15 20175 36 #Max QPSK 21.66 -0.9 20.76 119.12 1000 PASS
Band4 15 20175 75 #0 QPSK 22.51 -0.9 21.61 144.88 1000 PASS
Band4 15 20175 1 #0 16QAM 21.76 -0.9 20.86 121.9 1000 PASS
Band4 15 20175 1 #Mid 16QAM 21.75 -0.9 20.85 121.62 1000 PASS
Band4 15 20175 1 #Max 16QAM 21.24 -0.9 20.34 108.14 1000 PASS
Band4 15 20325 1 #0 QPSK 22.02 -0.9 21.12 129.42 1000 PASS
Band4 15 20325 1 #Mid QPSK 22.3 -0.9 21.4 138.04 1000 PASS
Band4 15 20325 1 #Max QPSK 22.39 -0.9 21.49 140.93 1000 PASS
Band4 15 20325 36 #0 QPSK 21.47 -0.9 20.57 114.02 1000 PASS
Band4 15 20325 36 #Mid QPSK 21.54 -0.9 20.64 115.88 1000 PASS
Band4 15 20325 36 #Max QPSK 21.62 -0.9 20.72 118.03 1000 PASS
Band4 15 20325 75 #0 QPSK 22.27 -0.9 21.37 137.09 1000 PASS
Band4 15 20325 1 #0 16QAM 21.6 -0.9 20.7 117.49 1000 PASS
Band4 15 20325 1 #Mid 16QAM 21.78 -0.9 20.88 122.46 1000 PASS
Band4 15 20325 1 #Max 16QAM 21.89 -0.9 20.99 125.6 1000 PASS
Band4 20 20050 1 #0 QPSK 22.99 -0.9 22.09 161.81 1000 PASS
Band4 20 20050 1 #Mid QPSK 23.19 -0.9 22.29 169.43 1000 PASS
Band4 20 20050 1 #Max QPSK 23.02 -0.9 2212 162.93 1000 PASS
Band4 20 20050 50 #0 QPSK 22.23 -0.9 21.33 135.83 1000 PASS
Band4 20 20050 50 #Mid QPSK 22.33 -0.9 21.43 139 1000 PASS
Band4 20 20050 50 #Max QPSK 22.27 -0.9 21.37 137.09 1000 PASS
Band4 20 20050 100 #0 QPSK 23.01 -0.9 22.11 162.55 1000 PASS
Band4 20 20050 1 #0 16QAM 22.28 -0.9 21.38 137.4 1000 PASS
Band4 20 20050 1 #Mid 16QAM 22.42 -0.9 21.52 141.91 1000 PASS
Band4 20 20050 1 #Max 16QAM 22.28 -0.9 21.38 137.4 1000 PASS
Band4 20 20175 1 #0 QPSK 23.19 -0.9 22.29 169.43 1000 PASS
Band4 20 20175 1 #Mid QPSK 22.83 -0.9 21.93 155.96 1000 PASS
Band4 20 20175 1 #Max QPSK 22.42 -0.9 21.52 141.91 1000 PASS
Band4 20 20175 50 #0 QPSK 22.04 -0.9 21.14 130.02 1000 PASS
Band4 20 20175 50 #Mid QPSK 21.94 -0.9 21.04 127.06 1000 PASS
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Band4 20 20175 50 #Max QPSK 21.71 -0.9 20.81 120.5 1000 PASS
Band4 20 20175 100 #0 QPSK 22.88 -0.9 21.98 157.76 1000 PASS
Band4 20 20175 1 #0 16QAM 21.92 -0.9 21.02 126.47 1000 PASS
Band4 20 20175 1 #Mid 16QAM 21.74 -0.9 20.84 121.34 1000 PASS
Band4 20 20175 1 #Max 16QAM 21.39 -0.9 20.49 111.94 1000 PASS
Band4 20 20300 1 #0 QPSK 225 -0.9 216 144.54 1000 PASS
Band4 20 20300 1 #Mid QPSK 22.31 -0.9 21.41 138.36 1000 PASS
Band4 20 20300 1 #Max QPSK 22.46 -0.9 21.56 143.22 1000 PASS
Band4 20 20300 50 #0 QPSK 216 -0.9 20.7 117.49 1000 PASS
Band4 20 20300 50 #Mid QPSK 216 -0.9 20.7 117.49 1000 PASS
Band4 20 20300 50 #Max QPSK 21.67 -0.9 20.77 119.4 1000 PASS
Band4 20 20300 100 #0 QPSK 22.44 -0.9 21.54 142.56 1000 PASS
Band4 20 20300 1 #0 16QAM 21.88 -0.9 20.98 125.31 1000 PASS
Band4 20 20300 1 #Mid 16QAM 21.73 -0.9 20.83 121.06 1000 PASS
Band4 20 20300 1 #Max 16QAM 21.9 -0.9 21 125.89 1000 PASS

Note: EIRP = Power + Gain
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Frequency stability
Band Bandwidth UL RB RB Modulation | Result(Hz) | Result Low high Verdict
(MHz) Channel | Size | Position (ppm) Limit Limit
(ppm) (ppm)
Band4 20 20050 100 #0 QPSK 2.46 0.001 -2.5 25 PASS
Band4 20 20175 100 #0 QPSK -7.65 -0.004 -2.5 25 PASS
Band4 20 20300 100 #0 QPSK -5.85 -0.003 -2.5 25 PASS
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Peak-to-Average Ratio

Band | Bandwidth (MHz) | UL Channel | RB Size | RB Position | Modulation | Result (dB) | high Limit (dB) | Verdict
Band4 1.4 19957 1 #0 QPSK 5.08 13 PASS
Band4 1.4 19957 1 #0 16QAM 5.73 13 PASS
Band4 1.4 20175 1 #0 QPSK 4.39 13 PASS
Band4 1.4 20175 1 #0 16QAM 5.07 13 PASS
Band4 1.4 20393 1 #0 QPSK 5.37 13 PASS
Band4 1.4 20393 1 #0 16QAM 6.16 13 PASS
Band4 3 19965 1 #0 QPSK 5.02 13 PASS
Band4 3 19965 1 #0 16QAM 5.94 13 PASS
Band4 3 20175 1 #0 QPSK 4.40 13 PASS
Band4 3 20175 1 #0 16QAM 4.84 13 PASS
Band4 3 20385 1 #0 QPSK 5.42 13 PASS
Band4 3 20385 1 #0 16QAM 6.05 13 PASS
Band4 5 19975 1 #0 QPSK 4.69 13 PASS
Band4 5 19975 1 #0 16QAM 5.58 13 PASS
Band4 5 20175 1 #0 QPSK 4.22 13 PASS
Band4 5 20175 1 #0 16QAM 4.92 13 PASS
Band4 5 20375 1 #0 QPSK 5.55 13 PASS
Band4 5 20375 1 #0 16QAM 5.88 13 PASS
Band4 10 20000 1 #0 QPSK 472 13 PASS
Band4 10 20000 1 #0 16QAM 5.56 13 PASS
Band4 10 20175 1 #0 QPSK 4.07 13 PASS
Band4 10 20175 1 #0 16QAM 4.62 13 PASS
Band4 10 20350 1 #0 QPSK 5.25 13 PASS
Band4 10 20350 1 #0 16QAM 5.86 13 PASS
Band4 15 20025 1 #0 QPSK 4.94 13 PASS
Band4 15 20025 1 #0 16QAM 5.62 13 PASS
Band4 15 20175 1 #0 QPSK 4.1 13 PASS
Band4 15 20175 1 #0 16QAM 4.81 13 PASS
Band4 15 20325 1 #0 QPSK 5.37 13 PASS
Band4 15 20325 1 #0 16QAM 6.10 13 PASS
Band4 20 20050 1 #0 QPSK 4.68 13 PASS
Band4 20 20050 1 #0 16QAM 5.49 13 PASS
Band4 20 20175 1 #0 QPSK 4.13 13 PASS
Band4 20 20175 1 #0 16QAM 4.71 13 PASS
Band4 20 20300 1 #0 QPSK 493 13 PASS
Band4 20 20300 1 #0 16QAM 5.61 13 PASS
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:09:34 PM Aug 28, 2025

1 Center Freq: 1.710700000 GHz

Center Freq 1.710700000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.14dBm
47.37 % at 0dB

10.0% 2.62dB
1.0% 4.36 dB
0.1% 5.08 dB
0.01% 5.43 dB
0001% 5.59dB
0.0001% 5.61dB

Peak 563 dB
27.77 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:09:37 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.710700000 GHz

0 AC |
Center Freq 1.710700000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.47 dBm
45.63 % at 0dB

10.0% 2.83dB
1.0% 4.86 dB
0.1 % 5.73dB
0.01 % 6.02 dB
0.001% 6.07dB
0.0001 % 6.07dB

Peak 6.10dB
27.57 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=1.4MHz Channel=19957 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

Average Power

22.19 dBm
50.14 % at 0dB

10.0% 2.51dB
1.0% 3.87dB
0.1% 4.39dB
0.01% 4.76 dB
0001% 4.84dB
0.0001% 4.85dB

Peak 4.85dB
27.04 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

X RL RF [500 AC | | [ SENSE:INT] ALIGN AUTO | 05:09:44 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

MSG % STATUS

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power

21.47 dBm
45.97 % at 0dB

10.0% 2.86dB

1.0% 4.44 dB

0.1 % 5.07 dB
0.01 % 5.29dB
0001% 5.35dB
0.0001% S5.36dB

Peak 5.36 dB
26.83 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:09:47 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=1.4MHz Channel=20175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:09:53 PM Aug 28, 2025

: Center Freq: 1.754300000 GHz

Center Freq 1.754300000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.84 dBm
48.24 % at 0dB

10.0% 254 dB
1.0% 4.44 dB
0.1% 5.37 dB
0.01% 5.86 dB
0001% 6.16dB
0.0001% 6.17dB

Peak 6.17 dB
28.01 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:09:57 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.754300000 GHz

0 AC |
Center Freq 1.754300000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

20.90 dBm
45.59 % at 0dB

10.0% 2.85dB
1.0% 4.81 dB
0.1 % 6.16 dB
0.01 % 6.60 dB
0001% 6.69dB
0.0001% 6.70dB

Peak 6.75dB
27.65 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=1.4MHz Channel=20393 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:10:06 PM Aug 28, 2025

1 Center Freq: 1.711500000 GHz

Center Freq 1.711500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.21 dBm
48.58 % at 0dB

10.0% 2.49dB
1.0% 417 dB
0.1% 5.02dB
0.01% 5.47 dB
0001% S5.51dB
0.0001% S5.52dB

Peak 552 dB
27.73 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:10:09 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.711500000 GHz

0 AC |
Center Freq 1.711500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.49 dBm
45.18 % at 0dB

10.0% 2.81dB
1.0% 5.11dB
0.1 % 5.94 dB
0.01 % 6.05dB
0.001% 6.08dB
0.0001% 6.08dB

Peak 6.19dB
27.68 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=3MHz Channel=19965 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:10:15 PM Aug 28, 2025

) Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.23 dBm
49.98 % at 0dB

10.0% 2.50dB
1.0% 3.82adB
0.1% 4.40dB
0.01% 4.73 dB
0001% 4.77dB
0.0001% 4.77dB

Peak 477 dB
27.00 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=3MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power

21.51 dBm
45.40 % at 0dB

10.0% 2.80dB

1.0% 435dB

0.1 % 4.84 dB
0.01 % 5.18 dB
0001% 5.28dB
0.0001% S5.30dB

Peak 5.41dB
26.92 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:10:18 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=3MHz Channel=20175 RB Size=1 Position=#0




Report No.: SSP25070404-5E Page 16 of 70

ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:10:25 PM Aug 28, 2025

: Center Freq: 1.753500000 GHz

Center Freq 1.753500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.82 dBm
48.58 % at 0dB

10.0% 2.52dB
1.0% 4.58 dB
0.1% 5.42 dB
0.01% 6.03 dB
0001% 6.16dB
0.0001% 6.18dB

Peak 6.18 dB
28.00 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:10:28 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.753500000 GHz

0 AC |
Center Freq 1.753500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

20.95 dBm
44.30 % at 0dB

10.0% 2.83dB
1.0% 4.87 dB
0.1 % 6.05dB
0.01 % 6.51 dB
0001% 6.63dB
0.0001% 6.64dB

Peak 6.76 dB
27.71 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=3MHz Channel=20385 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 05:10:37 PM Aug 28, 2025
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power Gaussian

22.67 dBm
48.88 % at 0dB

10.0% 2.52dB
1.0% 419dB
0.1% 4.69 dB
0.01% 4.84 dB
0001% 4.87dB
0.0001% 4.88dB

Peak 490 dB
27.57 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

MSG % STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 05:10:42 PM Aug 28, 2025
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.91 dBm
44,70 % at 0dB

10.0% 2.81dB

1.0% 4.89 dB

0.1 % 5.58 dB
0.01 % 5.74 dB
0001% S5.79dB
0.0001% S5.80dB

Peak 5.80dB
27.71 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band4 16QAM BW=5MHz Channel=19975 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:10:48 PM Aug 28, 2025

) Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.49 dBm
50.51 % at 0dB

10.0% 244 dB
1.0% 3.73dB
0.1% 4.22 dB
0.01% 4.49 dB
0001% 452dB
0.0001 % 4.54dB

Peak 4.54 dB
27.03 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=5MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power Gaussian

21.73 dBm
46.86 % at 0dB

10.0% 2.80dB

1.0% 433dB

0.1 % 4.92 dB
0.01 % 5.09dB
0001% S5.12dB
0.0001% S5.13dB

Peak 5.15dB
26.88 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:10:51 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=5MHz Channel=20175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:10:58 PM Aug 28, 2025

: Center Freq: 1.752500000 GHz

Center Freq 1.752500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.94 dBm
46.52 % at 0dB

10.0% 254 dB
1.0% 438 dB
0.1% 5.95dB
0.01% 5.98 dB
0001% 6.08dB
0.0001% 6.09dB

Peak 6.10 dB
28.04 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=5MHz Channel=20375 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:11:01 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.752500000 GHz

0 AC |
Center Freq 1.752500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.31 dBm
44.86 % at 0dB

10.0% 2.67dB

1.0% 4.66 dB
0.1 % 5.88 dB
0.01 % 6.36 dB
0001% 6.46dB
0.0001% 6.48dB

Peak 6.49 dB
27.80 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=5MHz Channel=20375 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF |i”£||ﬁl
iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [ 05:11:10 PM Aug 28, 2025
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radic Std: None
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt
#FGain:Low #Atten: 40 dB

Average Power

22.67 dBm
48.83 % at 0dB

10.0% 2.50dB
1.0% 3.98adB
0.1% 4.72 dB
0.01% 5.14 dB
0001% S5.18dB
0.0001% 5.20dB

Peak 521dB
27.88 dBm

0.0001 %
Info BW 25.000 MHz

MSG % STATUS

Band4 QPSK BW=10MHz Channel=20000 RB Size=1 Position=#0

ww Keysight Spectrum Analyzer - Power Stat CCDF |i”i||ﬁl
i RL RF [s00 AC | | SENSE:INT ALTGN AUTO | 05:11:13 PM Aug 28, 2025
Center Freq 1.715000000 GHz Center Freq: 1.715000000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

Average Power

21.96 dBm
45.80 % at 0dB

10.0% 2.79dB

1.0% 4.90 dB
0.1 % 5.56 dB
0.01 % 5.71 dB
0001% S.75dB
0.0001% S5.76dB

Peak 5.79dB
27.75dBm

0,
0.0001 AOdB

Info BW 25.000 MHz

MSG % STATUS

Band4 16QAM BW=10MHz Channel=20000 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:11:19 PM Aug 28, 2025

Center Freq 1.732500000 GHz Center Freq: 1.732600000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.47 dBm
51.16 % at 0dB

10.0% 244 dB
1.0% 3.60adB
0.1% 4.07 dB
0.01% 4.34 dB
0001% 4.39dB
0.0001% 4.40dB

Peak 4.40 dB
26.87 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=10MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power

21.70 dBm
46.36 % at 0dB

10.0% 2.82dB

1.0% 422 dB

0.1 % 4.62 dB
0.01 % 4.86 dB
0.001% 4.90dB
0.0001% 4.91dB

Peak 5.04 dB
26.74 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:11:23 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=10MHz Channel=20175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:11:29 PM Aug 28, 2025

: Center Freq: 1.750000000 GHz

Center Freq 1.750000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.10 dBm
47.79 % at 0dB

10.0% 2.50dB
1.0% 4.40 dB
0.1% 5.25dB
0.01% 5.76 dB
0001% 593dB
0.0001% 5.96dB

Peak 597 dB
28.07 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=10MHz Channel=20350 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:11:32 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.750000000 GHz

0 AC |
Center Freq 1.750000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.34 dBm
4412 % at 0dB

10.0% 2.81dB

1.0% 4.79 dB
0.1 % 5.86 dB
0.01 % 6.12dB
0001% 6.18dB
0.0001% 6.20dB

Peak 6.20dB
27.54 dBm

0.0001 %
Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=10MHz Channel=20350 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:11:41 PM Aug 28, 2025

1 Center Freq: 1.717500000 GHz

Center Freq 1.717500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.50 dBm
48.29 % at 0dB

10.0% 2.49dB
1.0% 4.09dB
0.1% 494 dB
0.01% 5.23dB
0001% S5.26dB
0.0001% S5.27dB

Peak 527 dB
27.77 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=15MHz Channel=20025 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:11:45 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.717500000 GHz

0 AC |
Center Freq 1.717500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.92 dBm
44.84 % at 0dB

10.0% 2.71dB
1.0% 4.92 dB
0.1 % 5.62 dB
0.01 % 5.68 dB
0001% S5.70dB
0.0001% S5.70dB

Peak 5.92dB
27.84 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=15MHz Channel=20025 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:11:52 PM Aug 28, 2025

) Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.42 dBm
50.75 % at 0dB

10.0% 244 dB
1.0% 3.59adB
0.1% 411 dB
0.01% 4.42 dB
0001% 4.47dB
0.0001% 4.47dB

Peak 4.48 dB
26.90 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=15MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power Gaussian

21.63 dBm
46.35 % at 0dB

10.0% 2.83dB

1.0% 432 dB

0.1 % 4.81 dB
0.01 % 498 dB
0001% 5.01dB
0.0001% S5.02dB

Peak 5.02dB
26.65 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:11:55 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=15MHz Channel=20175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:12:02 PM Aug 28, 2025

1 Center Freq: 1.747500000 GHz

Center Freq 1.747500000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

21.81 dBm
46.79 % at 0dB

10.0% 2.62dB
1.0% 4.48 dB
0.1% 5.37 dB
0.01% 5.65dB
0001% S5.71dB
0.0001% S5.72dB

Peak 575dB
27.56 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=15MHz Channel=20325 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:12:05 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.747500000 GHz

0 AC |
Center Freq 1.747500000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

20.99 dBm
44.79 % at 0dB

10.0% 291dB
1.0% 5.09 dB
0.1 % 6.10dB
0.01 % 6.41dB
0001% 6.47dB
0.0001% 6.49dB

Peak 6.50 dB
27.49 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=15MHz Channel=20325 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:12:14 PM Aug 28, 2025

) Center Freq: 1.720000000 GHz

Center Freq 1.720000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.77 dBm
48.21 % at 0dB

10.0% 2.49dB
1.0% 4.01dB
0.1% 4.68 dB
0.01% 5.09dB
0001% S5.14dB
0.0001% S5.16dB

Peak 525dB
28.02 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=20MHz Channel=20050 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:12:17 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.720000000 GHz

0 AC |
Center Freq 1.720000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.86 dBm
45.57 % at 0dB

10.0% 2.86 dB
1.0% 4.70 dB
0.1 % 5.49 dB
0.01 % 5.64 dB
0001% S.77dB
0.0001% S5.79dB

Peak 5.81dB
27.67 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=20MHz Channel=20050 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:12:24 PM Aug 28, 2025

Center Freq 1.732500000 GHz Center Freq: 1.732600000 GHz
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power Gaussian

22.70 dBm
50.34 % at 0dB

10.0% 2.46 dB
1.0% 3.70dB
0.1% 413 dB
0.01% 4.34 dB
0001% 4.40dB
0.0001% 4.42dB

Peak 4.46 dB
27.16 dBm

L1}
0.0001 A]OdB

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=20MHz Channel=20175 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF

Average Power Gaussian

21.95 dBm
45.98 % at 0dB

10.0% 2.72dB

1.0% 419dB

0.1 % 4.71 dB
0.01 % 492 dB
0001% 4.96dB
0.0001% 4.98dB

Peak 498 dB
26.93 dBm
0.0001 %

Info BW 25.000 MHz

X RL RF [5060 AC | [ SENSE:INT] ALIGN AUTO | 05:12:27 PM Aug 28, 2025
Center Freq 1.732500000 GHz Center Freq: 1.732500000 GHz Radio Std: None
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt
#IFGain:Low #Atten: 40 dB

MSG % STATUS

Band4 16QAM BW=20MHz Channel=20175 RB Size=1 Position=#0
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ww Keysight Spectrum Analyzer - Power Stat CCDF

[ e

iXi RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO [

05:12:33 PM Aug 28, 2025

1 Center Freq: 1.745000000 GHz

Center Freq 1.745000000 GHz : :
—p~ Trig: FreeRun Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

22.12 dBm
49.55 % at 0dB

10.0% 2.47dB
1.0% 4.04 dB
0.1% 493 dB
0.01% 5.23dB
0001% 5.28dB
0.0001% 5.30dB

Peak 530dB
27.42 dBm
0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 QPSK BW=20MHz Channel=20300 RB Size=1 Position=#0

[ e s

ww Keysight Spectrum Analyzer - Power Stat CCDF
| | SENSE:INT ALTGN AUTO |

05:12:36 PM Aug 28, 2025

X RL RFE [ 500
Center Freq: 1.745000000 GHz

0 AC |
Center Freq 1.745000000 GHz ;
—p~ Trig: Free Run Counts:1.00 M/1.00 Mpt

#IFGain:Low #Atten: 40 dB

Average Power

21.39 dBm
45.05 % at 0dB

10.0% 2.85dB
1.0% 4.87 dB
0.1 % 5.61dB
0.01 % 5.83dB
0001% S5.88dB
0.0001% S5.90dB

Peak 5.91dB
27.30 dBm

0.0001 %

Info BW 25.000 MHz

Radio Std: None

MSG % STATUS

Band4 16QAM BW=20MHz Channel=20300 RB Size=1 Position=#0
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Occupied bandwidth
Band Bandwidth UL RB RB Modulation 99% OBW -26dB EBW Verdict
(MHz) Channel Size Position (MHz) (MHz)

Band4 1.4 19957 6 #0 QPSK 1.096 1.298 PASS
Band4 1.4 19957 6 #0 16QAM 1.100 1.312 PASS
Band4 1.4 20175 6 #0 QPSK 1.097 1.307 PASS
Band4 1.4 20175 6 #0 16QAM 1.101 1.342 PASS
Band4 1.4 20393 6 #0 QPSK 1.094 1.276 PASS
Band4 1.4 20393 6 #0 16QAM 1.105 1.327 PASS
Band4 3 19965 15 #0 QPSK 2.710 3.115 PASS
Band4 3 19965 15 #0 16QAM 2.719 3.159 PASS
Band4 3 20175 15 #0 QPSK 2.711 3.104 PASS
Band4 3 20175 15 #0 16QAM 2.707 3.073 PASS
Band4 3 20385 15 #0 QPSK 2.709 3.152 PASS
Band4 3 20385 15 #0 16QAM 2.711 3.172 PASS
Band4 5 19975 25 #0 QPSK 4.535 5.488 PASS
Band4 5 19975 25 #0 16QAM 4.524 5.424 PASS
Band4 5 20175 25 #0 QPSK 4.535 5.311 PASS
Band4 5 20175 25 #0 16QAM 4.521 5.464 PASS
Band4 5 20375 25 #0 QPSK 4.540 5.408 PASS
Band4 5 20375 25 #0 16QAM 4.538 5.581 PASS
Band4 10 20000 50 #0 QPSK 9.009 10.420 PASS
Band4 10 20175 50 #0 QPSK 9.000 10.413 PASS
Band4 10 20350 50 #0 QPSK 9.014 10.421 PASS
Band4 15 20025 75 #0 QPSK 13.453 15.592 PASS
Band4 15 20175 75 #0 QPSK 13.478 15.261 PASS
Band4 15 20325 75 #0 QPSK 13.485 15.342 PASS
Band4 20 20050 100 #0 QPSK 17.896 20.074 PASS
Band4 20 20175 100 #0 QPSK 17.947 20.441 PASS
Band4 20 20300 100 #0 QPSK 17.975 20.007 PASS
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT]

ALIGN AUTO |

05:12:46 PM Aug 28, 2025

Center Freq 1.710700000 GHz

#|FGain:Low

Ref Offset6.15 dB
Ref 40.00 dBm

Occupied Bandwidth

1.0956 MHz
-2.428 kHz
1.298 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.710700000 GHz

—p~ Trig: FreeRun
#Atten: 40 dB

#VBW 91 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

29.6 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3Ims

IMSG

% STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC |

| SENSE:INT]

ALTGN AUTO |

05:12:49 PM Aug 28, 2025

Center Freq 1.710700000 GHz

#|IFGain:Low

Ref Offset 6.15 dB
Ref 40.00 dBm

Occupied Bandwidth
1.1004 MHz
275 Hz
1.312 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.710700000 GHz

—p~ Trig: Free Run
#Atten: 40 dB

#VBW 91 kHz

Total Power

% of OBW Power
x dB

Avg|Hold: 200/200

28.6 dBm

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 3Ims

IMSG

% STATUS

Band4 16QAM BW=1.4MHz Channel=19957 RB Size=6 Position=#0
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ww Keysight Spectrum Ana\yzer Occupled BW

[ e

RL

RE 500

| SENSE:INT ALTGN AUTO [

05:12:55 PM Aug 28, 2025

Center Freq: 1.732500000 GHz

—p~ Trig: FreeRun Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB

Ref Offset6.16 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 29.2 dBm

Occupied Bandwidth

1.0969 MHz
1.184 kHz
1.307 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band4 QPSK BW=1.4MHz Channel=20175 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:12:58 PM Aug 28, 2025

Center Freq: 1.732500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

#|IFGain:Low

Ref Offset 6.16 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 28.4 dBm

Occupied Bandwidth

1.1008 MHz
-1.117 kHz
1.342 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band4 16QAM BW=1.4MHz Channel=20175 RB Size=6 Position=#0
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ww Keysight Spectrum Ana\yzer Occupled BW

[ e

RL

RE 500

| SENSE:INT ALTGN AUTO [

05:13:05 PM Aug 28, 2025

Center Freq: 1.754300000 GHz

—p~ Trig: FreeRun Avg|Hold: 200/200

#IFGain:Low #Atten: 40 dB

Ref Offset6.15 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 29.1 dBm

Occupied Bandwidth
1.0938 MHz
-983 Hz
1.276 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:13:08 PM Aug 28, 2025

Center Freq: 1.754300000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.754300000 GHz

#|IFGain:Low

Ref Offset 6.15 dB
Ref 40.00 dBm

#VBW 91 kHz

Total Power 28.2 dBm

Occupied Bandwidth

1.1046 MHz
-2.918 kHz
1.327 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 3Ims

% STATUS

IMSG

Band4 16QAM BW=1.4MHz Channel=20393 RB Size=6 Position=#0
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ww Keysight Spectrum Ana\yzer Occupled BW

[ e

RL RF | 500 AC

| SENSE:INT ALTGN AUTO [

05:13:17 PM Aug 28, 2025

#|FGain:Low

Ref Offset6.15 dB
Ref 40.00 dBm

Occupied Bandwidth

2.7096 MHz
2.431 kHz
3.115 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.711500000 GHz

—p~ Trig: FreeRun Avg|Hold: 200/200

#Atten: 40 dB

#VBW 180 kHz

Total Power 30.1 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Span 6 MHz
Sweep 1.533 ms

IMSG

% STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC |

| SENSE:INT ALTGN AUTO [

05:13:20 PM Aug 28, 2025

Center Freq 1.711500000 GHz

#|IFGain:Low

Ref Offset 6.15 dB
Ref 40.00 dBm

Occupied Bandwidth

2.7192 MHz
4.714 kHz
3.159 MHz

Transmit Freq Error
x dB Bandwidth

Center Freq: 1.711500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

#VBW 180 kHz

Total Power 29.2 dBm

% of OBW Power
x dB

99.00 %
-26.00 dB

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

IMSG

% STATUS

Band4 16QAM BW=3MHz Channel=19965 RB Size=15 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:13:26 PM Aug 28, 2025

Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.16 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 29.9 dBm

Occupied Bandwidth
2.7111 MHz
492 Hz
3.104 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

% STATUS

IMSG

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:13:29 PM Aug 28, 2025

Center Freq: 1.732500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

#|IFGain:Low

Ref Offset 6.16 dB
Ref 40.00 dBm

#VBW 180 kHz

Total Power 29.0 dBm

Occupied Bandwidth

2.7068 MHz
-3.058 kHz
3.073 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

Sweep 1.533 ms

% STATUS

IMSG

Band4 16QAM BW=3MHz Channel=20175 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:13:35 PM Aug 28, 2025
Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.15 dB
Ref 40.00 dBm

1 I I A
oo ]
4 A I N S VS vemeee Ny o [ RN R
of A k]
---HI----II.--

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 29.5 dBm
2.7087 MHz

Transmit Freq Error 3.968 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.152 MHz x dB -26.00 dB

I MSG % STATUS

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 05:13:38 PM Aug 28, 2025
Center Freq 1.753500000 GHz Center Freq: 1.753500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.15 dB
Ref 40.00 dBm

#VBW 180 kHz Sweep 1.533 ms

Occupied Bandwidth Total Power 28.6 dBm
2.7115 MHz

Transmit Freq Error -5.530 kHz % of OBW Power 99.00 %

x dB Bandwidth 3.172 MHz x dB -26.00 dB

I MSG % STATUS

Band4 16QAM BW=3MHz Channel=20385 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:13:47 PM Aug 28, 2025
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.15 dB
Ref 40.00 dBm

] [
i ---I----I---

#VBW 300 kHz

Occupied Bandwidth Total Power 29.7 dBm
4.5351 MHz

Transmit Freq Error 7.935 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.488 MHz x dB -26.00 dB

I MSG % STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 05:13:50 PM Aug 28, 2025
Center Freq 1.712500000 GHz Center Freq: 1.712500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.15 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.9 dBm
4.5243 MHz

Transmit Freq Error 11.737 kHz % of OBW Power 99.00 %

x dB Bandwidth 5.424 MHz x dB -26.00 dB

I MSG % STATUS

Band4 16QAM BW=5MHz Channel=19975 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:13:56 PM Aug 28, 2025

Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.16 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 29.5 dBm

Occupied Bandwidth

4.5352 MHz
-4.567 kHz
5.311 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:13:59 PM Aug 28, 2025

Center Freq: 1.732500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

#|IFGain:Low

Ref Offset 6.16 dB
Ref 40.00 dBm

#VBW 300 kHz

Total Power 28.6 dBm

Occupied Bandwidth

4.5206 MHz
1.161 kHz
5.464 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 16QAM BW=5MHz Channel=20175 RB Size=25 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:14:05 PM Aug 28, 2025
Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.15 dB
Ref 40.00 dBm

#VBW 300 kHz

Occupied Bandwidth Total Power 28.9 dBm
4.5402 MHz

Transmit Freq Error -185 Hz % of OBW Power 99.00 %

x dB Bandwidth 5.408 MHz x dB -26.00 dB

I MSG % STATUS

Band4 QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0

e Keysight Spectrum Analyzer - Occupied BW ===
RL RF |s00 ac | | SENSE:INT] ALTGN AUTO | 05:14:08 PM Aug 28, 2025
Center Freq 1.752500000 GHz Center Freq: 1.752500000 GHz Radio Std: None
—p~ Trig: Free Run Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset 6.15 dB
Ref 40.00 dBm

_. I N S
[ A N i AW PPV

- Al

M_-I----I--M

#VBW 300 kHz

Occupied Bandwidth Total Power 28.2 dBm
4.5385 MHz

Transmit Freq Error -980 Hz % of OBW Power 99.00 %

x dB Bandwidth 5.581 MHz x dB -26.00 dB

I MSG % STATUS

Band4 16QAM BW=5MHz Channel=20375 RB Size=25 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:14:18 PM Aug 28, 2025

Center Freq: 1.715000000 GHz

Center Freq 1.715000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.15 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.7 dBm

Occupied Bandwidth

9.0090 MHz
17.927 kHz
10.42 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=10MHz Channel=20000 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac | | SENSE:INT ALTGN AUTO [

05:14:25 PM Aug 28, 2025

Center Freq: 1.732500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.732500000 GHz

#|IFGain:Low

Ref Offset 6.16 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.3 dBm

Occupied Bandwidth

8.9997 MHz
14.391 kHz
10.41 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:14:31 PM Aug 28, 2025

Center Freq: 1.750000000 GHz

Center Freq 1.750000000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.15 dB
Ref 40.00 dBm

#VBW 620 kHz

Total Power 29.0 dBm

Occupied Bandwidth

9.0141 MHz
17.541 kHz
10.42 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=10MHz Channel=20350 RB Size=50 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC | | SENSE:INT| ALIGN AUTO |

05:14:41 PM Aug 28, 2025

Center Freq: 1.717500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.717500000 GHz

#|IFGain:Low

Ref Offset 6.15 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 29.8 dBm

Occupied Bandwidth

13.453 MHz
24.138 kHz
15.59 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL AC |

RF | 500

| SENSE:INT ALTGN AUTO [

05:14:47 PM Aug 28, 2025

Center Freq: 1.732500000 GHz

Center Freq 1.732500000 GHz
Avg|Hold: 200/200

—p~ Trig: FreeRun

#IFGain:Low #Atten: 40 dB

Ref Offset6.16 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 29.3 dBm

Occupied Bandwidth

13.478 MHz
19.842 kHz
15.26 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=15MHz Channel=20175 RB Size=75 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 AC | | SENSE:INT| ALIGN AUTO |

05:14:54 PM Aug 28, 2025

Center Freq: 1.747500000 GHz
—p~ Trig: Free Run Avg|Hold: 200/200
#Atten: 40 dB

Center Freq 1.747500000 GHz

#|IFGain:Low

Ref Offset6.17 dB
Ref 40.00 dBm

#VBW 910 kHz

Total Power 29.0 dBm

Occupied Bandwidth

13.485 MHz
26.879 kHz
15.34 MHz

% of OBW Power
x dB

99.00 %
-26.00 dB

Transmit Freq Error
x dB Bandwidth

Radio Std: None

Radio Device: BTS

% STATUS

IMSG

Band4 QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0
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ww Keysight Spectrum Analyzer - Occupied BW

[ e

RL RF [500 AC |

| SENSE:INT]

ALTGN AUTO [ 05:15:03 PM Aug 28, 2025

Center Freq 1.720000000 GHz

#|FGain:Low

Ref Offset6.16 dB
Ref 40.00 dBm

Occupied Bandwidth

17.896 MHz
55.188 kHz
20.07 MHz

Transmit Freq Error
x dB Bandwidth

—p~ Trig: FreeRun

Center Freq: 1.720000000 GHz
Avg|Hold: 200/200

Radio Std: None

#Atten: 40 dB Radio Device: BTS

] [ N I I I [N A R
i N I N I N
I I

#VBW 1.2 MHz

Total Power 29.9 dBm

% of OBW Power 99.00 %
x dB -26.00 dB

IMSG

% STATUS

Band4 QPSK BW=20MHz Channel=20050 RB Size=100 Position=#0

s Keysight Spectrum Analyzer - Occupied BW

[ e s

RL RF [500 ac |

| SENSE:INT]

ALTGN AUTO [ 05:15:10 PM Aug 28, 2025

Center Freq 1.732500000 GHz

#|IFGain:Low

Ref Offset 6.16 dB
Ref 40.00 dBm

Occupied Bandwidth

17.947 MHz
7.664 kHz
20.44 MHz

Transmit Freq Error
x dB Bandwidth

—p~ Trig: Free Run

Center Freq: 1.732500000 GHz
Avg|Hold: 200/200

Radio Std: None

#Atten: 40 dB Radio Device: BTS

#VBW 1.2 MHz

Total Power 29.5 dBm

% of OBW Power 99.00 %
xdB -26.00 dB

IMSG

% STATUS

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0
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e Keysight Spectrum Analyzer - Occupied BW = =a =
RL RF [s00 ac | | | SENSE:INT] ALIGN AUTO | 05:15:17 PM Aug 28, 2025
Center Freq 1.745000000 GHz Center Freq: 1.745000000 GHz Radio Std: None
—p~ Trig: FreeRun Avg|Hold: 200/200
#IFGain:Low #Atten: 40 dB Radio Device: BTS

Ref Offset6.17 dB
Ref 40.00 dBm

#VBW 1.2 MHz

Occupied Bandwidth Total Power 29.2 dBm

17.975 MHz

Transmit Freq Error 12.532 kHz % of OBW Power 99.00 %
x dB Bandwidth 20.01 MHz x dB -26.00 dB

I MSG % STATUS

Band4 QPSK BW=20MHz Channel=20300 RB Size=100 Position=#0
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Band edge
Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)

Band4 1.4 19957 6 #0 QPSK 1709.98 -31.25 -13 PASS
Band4 1.4 20393 6 #0 QPSK 1755 -32.57 -13 PASS
Band4 1.4 19957 6 #0 16QAM 1710 -30.07 -13 PASS
Band4 1.4 20393 6 #0 16QAM 1755 -30.02 -13 PASS
Band4 3 19965 15 #0 QPSK 1709.99 -28.96 -13 PASS
Band4 3 20385 15 #0 QPSK 1755 -30.34 -13 PASS
Band4 3 19965 15 #0 16QAM 1709.99 -25.22 -13 PASS
Band4 3 20385 15 #0 16QAM 1755.01 -26.37 -13 PASS
Band4 5 19975 25 #0 QPSK 1710 -31.81 -13 PASS
Band4 5 20375 25 #0 QPSK 1755 -33.46 -13 PASS
Band4 5 19975 25 #0 16QAM 1709.9 -26.59 -13 PASS
Band4 5 20375 25 #0 16QAM 1755.03 -28.03 -13 PASS
Band4 10 20000 50 #0 QPSK 1709.88 -32.39 -13 PASS
Band4 10 20350 50 #0 QPSK 1755.3 -35.68 -13 PASS
Band4 15 20025 75 #0 QPSK 1709.46 -33.11 -13 PASS
Band4 15 20325 75 #0 QPSK 1756.74 -33.44 -13 PASS
Band4 20 20050 100 #0 QPSK 1709.92 -33.29 -13 PASS
Band4 20 20300 100 #0 QPSK 1756.56 -35.9 -13 PASS
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e Keysight Spectrum Analyzer - Swept SA ==
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 01:20:33 AM Aug 12, 2025
Center Freq 1.710000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

Mkr1 1.709 977 6 GHz
Ref Offset 6.15 dB
1LDgBIdiv Ri.f 33.eun dBm -31.252 dBm

Center 1.710000 GHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.47 ms (1001 pts)
E STATUS

Band4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0
ww Keysight Spectrum Analyzer - Swept SA |i”i||ﬁl

RL RF [500 AC | | SENSE:INT| ALIGN AUTO | 01:20:41 AM Aug 12, 2025
Center Freq 1.755000000 GHz ) Avg Type: RMS 1224
PNO: Wide -»— Trig: Free Run Avg|Hoeld: 100/100 A AR

IFGain:Low #Atten: 40 dB

Mkr1 1.755 000 0 GHz
-32.571 dBm

e

Center 1.755000 GHz Span 2.800 MHz
#Res BW 15 kHz #VBW 43 kHz* Sweep 15.47 ms (1001 pts)

STATUS

MSG

Band4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Swept SA ==
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 01:20:48 AM Aug 12, 2025
Center Freq 1.710000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

Mkr1 1.709 988 GHz
Ref Offset 6.15 dB
1LDgBIdiv Ri.f 33.eun dBm -28.963 dBm

Center 1.710000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)
E STATUS

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Position=#0
ww Keysight Spectrum Analyzer - Swept SA |i”i||ﬁl

RL RF [500 AC | | SENSE:INT| ALIGN AUTO | 01:20:54 AM Aug 12, 2025

Center Freq 1.755000000 GHz ) Avg Type: RMS 1224
PNO: Wide -»— Trig: Free Run Avg|Hoeld: 100/100 A AR
IFGain:Low #Atten: 40 dB

Mkr1 1.755 000 GHz
-30.344 dBm

Center 1.755000 GHz Span 6.000 MHz
#Res BW 30 kHz #VBW 91 kHz* Sweep 8.267 ms (1001 pts)

STATUS

MSG

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Position=#0
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e Keysight Spectrum Analyzer - Swept SA ==
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 01:21:01 AM Aug 12, 2025
Center Freq 1.710000000 GHz ) Avg Type: RMS
PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

Mkr1 1.710 00 GHz
Ref Offset 6.15 dB
1LDgBIdiv Ri.f 33.eun dBm -31.817 dBm

Center 1.710000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)
E STATUS

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0
ww Keysight Spectrum Analyzer - Swept SA |i”i||ﬁl

RL RF [500 AC | | SENSE:INT| ALIGN AUTO | 01:21:07 AM Aug 12, 2025

Center Freq 1.755000000 GHz ) Avg Type: RMS 1224
PNO: Wide -»— Trig: Free Run Avg|Hoeld: 100/100 A AR
IFGain:Low #Atten: 40 dB

Mkr1 1.755 00 GHz
-33.461 dBm

Center 1.755000 GHz Span 10.00 MHz
#Res BW 51 kHz #VBW 150 kHz* Sweep 4.800 ms (1001 pts)

STATUS

MSG

Band4 QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0




Report No.:

SSP25070404-5E Page 49 of 70

e Keysight Spectrum Analyzer - Swept SA ==
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 01:21:13 AM Aug 12, 2025
Center Freq 1.710000000 GHz ) Avg Type: RMS
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

Mkr1 1.709 88 GHz
Ref Offset 6.15 dB
1LDgBIdiv Ri.f 33.eun dBm -32.390 dBm

Center 1.71000 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)
E STATUS

Band4 QPSK BW=10MHz Channel=20000 RB Size=50 Position=#0
ww Keysight Spectrum Analyzer - Swept SA |i”i||ﬁl

RL RF [500 ac | | SENSE:INT ALIGN AUTO | 01:21:19 AM Aug 12, 2025

Center Freq 1.755000000 GHz ) Avg Type: RMS 1224
PNO: Fast —»— Trig: FreeRun Avg|Hoeld: 100/100 A WA
IFGain:Low #Atten: 40 dB

Mkr1 1.755 30 GHz
-35.682 dBm

Center 1.75500 GHz Span 20.00 MHz
#Res BW 100 kHz #VBW 300 kHz* Sweep 2.533 ms (1001 pts)

STATUS

MSG

Band4 QPSK BW=10MHz Channel=20350 RB Size=50 Position=#0
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e Keysight Spectrum Analyzer - Swept SA ==

PASS

Center 1.71000 GHz
#Res BW 150 kHz

MSG

RL RF | 500

Ref Offset 6.15 dB
Ref 30.00 dEm -33.112 dBm

AC | | SENSE:INT ALTGN AUTO [ 01:21:25 AM Aug12, 2025

Center Freq 1.710000000 GHz Avg Type: RMS

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.709 46 GHz

Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

STATUS

Band4 QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0

Center 1.75500 GHz
#Res BW 150 kHz

MSG

s Keysight Spectrum Analyzer - Swept SA =R
RL RF [500 ac | | SENSE:INT ALIGN AUTO | 01:21:31 AM Aug 12, 2025
Center Freq 1.755000000 GHz Avg Type: RMS e P

PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.756 74 GHz
-33.450 dBm

INNANERIEE
NApNEEiEE
ANNESINEER

Span 30.00 MHz
#VBW 470 kHz* Sweep 1.667 ms (1001 pts)

STATUS

Band4 QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0
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e Keysight Spectrum Analyzer - Swept SA ==
RL RF [500 AC | | | SENSE:INT ALIGN AUTO | 01:21:40 AM Aug 12, 2025
Center Freq 1.710000000 GHz ) Avg Type: RMS
PNO: Fast —»— Trig: FreeRun Avg|Hold: 100/100
PASS IFGain:Low #Atten: 40 dB

Mkr1 1.709 92 GHz
Ref 30.00 dBm -33.291 dBm

Center 1.71000 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.267 ms (1001 pts)
E STATUS

Band4 QPSK BW=20MHz Channel=20050 RB Size=100 Position=#0
ww Keysight Spectrum Analyzer - Swept SA |i”i||ﬁl

RL RF [500 ac | | SENSE:INT ALIGN AUTO | 01:21:47 AM Aug 12, 2025

Center Freq 1.755000000 GHz ) Avg Type: RMS 1224
PNO: Fast —»— Trig: FreeRun Avg|Hoeld: 100/100 A WA
IFGain:Low #Atten: 40 dB

Mkr1 1.756 56 GHz
-35.905 dBm

Center 1.75500 GHz Span 40.00 MHz
#Res BW 200 kHz #VBW 620 kHz* Sweep 1.267 ms (1001 pts)

STATUS

MSG

Band4 QPSK BW=20MHz Channel=20300 RB Size=100 Position=#0




Report No.:

SSP25070404-5E

Page 52 of 70

ww Keysight Spectrum Analyzer - Swept SA |i”£|-§‘.3-
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 05:15:29 PM Aug 28, 2025
Center Freq 1.710000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Ref Offset 6.15 dB
1LDgBIdiv Ref 30.00 dBm -30.077 dBm

Center 1.710000 GHz
#Res BW 15 kHz

Mkr1 1.710 000 0 GHz

Span 2.800 MHz
#VBW 43 kHz* Sweep 15.47 ms (1001 pts)

% STATUS

Band4 16QAM BW=1.4MHz Channel=19957 RB Size=6 Position=#0

s Keysight Spectrum Analyzer - Swept SA = =R =T
= = . : ——

Center Freq 1.7000 GHz : ' Avg Type: RMS

ac |

SENSE:INT| ALTGN AUTO

AC

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

-

-

Mkr1 1.755 000 0 GHz
-30.025 dBm

4111 NN
IEEEEIRNAN

0

i
v

#VBW 43 kHz* Sweep 1547 ms (.1 001 pts)

% STATUS

Band4 16QAM BW=1.4MHz Channel=20393 RB Size=6 Position=#0
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e Keysight Spectrum Analyzer - Swept SA |i”£"_|'§3'
i RL R [500 AC | ] [ SENSE:INT ALTGN AUTO | 05:15:46 PM Aug 28, 2025
Center Freq 1.710000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

Mkr1 1.709 988 GHZ
Ref 30.00 dBm -25.221 dBm

Span 6.000 MHz
#VBW 91 kHz* Sweep 8.267 ms (1001 pts)

MSG % STATUS

Band4 16QAM BW=3MHz Channel=19965 RB Size=15 Position=#0

s Keysight Spectrum Analyzer - Swept SA =R
i RL RF___[500 AC | [ SENSE:INT] ALTGN AUTO |
Center Freq 1.755000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 91 kHz* Sweep 8.267 ms (.1001 pts)

MSG % STATUS

Band4 16QAM BW=3MHz Channel=20385 RB Size=15 Position=#0




Report No.:

SSP25070404-5E

Page 54 of 70

ww Keysight Spectrum Analyzer - Swept SA |i”£|-§‘.3-
Xl RL RF [50Q AC | [ [ SENSE:INT ALIGN AUTO | 05:16:02 PM Aug 28, 2025
Center Freq 1.710000000 GHz Avg Type: RMS

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

=

Ref Offset6.15 dB
1LD dBidiv. Ref 30.00 dBm

Span 10.00 MHz
#VBW 150 kHz* Sweep 4.800 ms (1001 pts)

% STATUS

Band4 16QAM BW=5MHz Channel=19975 RB Size=25 Position=#0

RL RF

s Keysight Spectrum Analyzer - Swept SA = =R =T

50 Q

Center Freq 1.7000 GHz : ' Avg Type: RMS

ac |

SENSE:INT| ALTGN AUTO

AC

PNO: Wide -»— Trig: Free Run Avg|Hold: 100/100
IFGain:Low #Atten: 40 dB

#VBW 150 kHz* Sweep 4.800 ms (1i)01 pts)

% STATUS

Band4 16QAM BW=5MHz Channel=20375 RB Size=25 Position=#0
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Out-of-band emissions

Band Bandwidth UL RB RB Modulation Spur Freq Spur Level Limit Verdict
(MHz) Channel Size Position (MHz) (dBm) (dBm)
Band4 1.4 19957 6 #0 QPSK 1701.58 -39.03 -13 PASS
Band4 1.4 20175 6 #0 QPSK 19572.03 -40.58 -13 PASS
Band4 1.4 20393 6 #0 QPSK 1769.03 -40.28 -13 PASS
Band4 1.4 19957 6 #0 16QAM 3422.03 -40.49 -13 PASS
Band4 1.4 20175 6 #0 16QAM 3465.73 -35.48 -13 PASS
Band4 1.4 20393 6 #0 16QAM 3508.95 -38.93 -13 PASS
Band4 3 19965 15 #0 QPSK 19566.33 -40.96 -13 PASS
Band4 3 20175 15 #0 QPSK 19585.33 -40.44 -13 PASS
Band4 3 20385 15 #0 QPSK 19581.05 -40.67 -13 PASS
Band4 3 19965 15 #0 16QAM 16393.33 -40.68 -13 PASS
Band4 3 20175 15 #0 16QAM 3466.68 -36.7 -13 PASS
Band4 3 20385 15 #0 16QAM 16405.68 -40.27 -13 PASS
Band4 5 19975 25 #0 QPSK 19760.13 -40.33 -13 PASS
Band4 5 20175 25 #0 QPSK 19012.95 -40.19 -13 PASS
Band4 5 20375 25 #0 QPSK 19566.8 -40.74 -13 PASS
Band4 5 19975 25 #0 16QAM 16954.3 -41.01 -13 PASS
Band4 5 20175 25 #0 16QAM 3462.4 -37.91 -13 PASS
Band4 5 20375 25 #0 16QAM 19372.53 -40.45 -13 PASS
Band4 10 20000 50 #0 QPSK 16663.13 -41.03 -13 PASS
Band4 10 20175 50 #0 QPSK 19033.38 -41.12 -13 PASS
Band4 10 20350 50 #0 QPSK 19547.8 -41.22 -13 PASS
Band4 15 20025 75 #0 QPSK 19050.48 -40.89 -13 PASS
Band4 15 20175 75 #0 QPSK 19005.83 -40.15 -13 PASS
Band4 15 20325 75 #0 QPSK 16710.63 -41.18 -13 PASS
Band4 20 20050 100 #0 QPSK 19299.38 -41.49 -13 PASS
Band4 20 20175 100 #0 QPSK 16216.15 -40.9 -13 PASS
Band4 20 20300 100 #0 QPSK 19064.25 -39.78 -13 PASS
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01038885 -48.75
0.158955 51.61
910.566 56.29
1701575 -39.03

d4 QPSK BW=1.4MHz Channel=19957 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01062855 -49.6
0.15223875 5344
895.07025 56.43
19572.025 -40.58

QPSK BW=1.4MHz Channel=20175 RB Size=6 Posit
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.01007865 -49.38
0.15223875 52.74
926.01325 56.42
1769.025 -40.28

d4 QPSK BW=1.4MHz Channel=20393 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00974025 50.36
0.15597 5135
419.1155 -56.92
19566.325 -40.96

Band4 QPSK BW=3MHz Channel=19965 RB Size=15 Positi
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Amplitude (dBm)

Amplitude (dBm)

Page 59 of 70

Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.17313375
507.84625
19585.325

Stop 20000.000 MHz

Spur Level
(dBm)
-48.16
52.32
-56.65
-40.44

Band4 QPSK BW=3MHz Channel=20175 RB Size=15 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.00916215
0.15373125
847.3705
19581.05

Stop 20000.000 MHz

Spur Level
(dBm)
-50.32
52.95
56.41
-40.67

Band4 QPSK BW=3MHz Channel=20385 RB Size=15 Positi
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Amplitude (dBm)

Amplitude (dBm)

Page 60 of 70

Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.15
895.919
19760.125

Stop 20000.000 MHz

Spur Level
(dBm)
51.24
52.23
56.28
-40.33

Band4 QPSK BW=5MHz Channel=19975 RB Size=25 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.00500705
0.16716375
5624815
19012.95

Stop 20000.000 MHz

Spur Level
(dBm)
-49.92
52.45
56.71
-40.19

Band4 QPSK BW=5MHz Channel=20175 RB Size=25 Positi
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.00920445 -49.66
0.15 53.8
973.49475 56.41
19566.8 -40.74

Band4 QPSK BW=5MHz Channel=20375 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.0102126 -49.2
0.15 -50.91
902 58775 -56.79
16663.125 -41.03

RB Size=50 Position=#0
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Amplitude (dBm)

Amplitude (dBm)

Page 62 of 70

Start9 kHz

Range

SpurFreq
(MHz)
0.009
0.1544775
756.724
19033.375

Stop 20000.000 MHz

Spur Level
(dBm)
-49.54
52.21
56.84
4112

4 QPSK BW=10MHz Channel=20175 RB Size=50 Position=#0

AN A Y

Start9 kHz

Range

SpurFreq
(MHz)
0.009236175
0.15
887.3345
19547.8

Stop 20000.000 MHz

Spur Level
(dBm)
-50.99
52.01
-56.33
4122

0 RB Size=50 Position=#0
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Amplitude (dBm)

Amplitude (dBm)
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Start9 kHz

Range

SpurFreq
(MHz)
0.009969375
0.15
829.59525
19050.475

Stop 20000.000 MHz

Spur Level
(dBm)
51.05
52.03
-56.67
-40.89

4 QPSK BW=15MHz Channel=20025 RB Size=75 Position=#0

Start9 kHz

Range

SpurFreq
(MHz)
0.010850625
0.15597
7441625
19005.825

Stop 20000.000 MHz

Spur Level
(dBm)
-49.85
-50.57
55.44
-40.15

0175 RB Size=75 Position=#0
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Amplitude (dBm)

Amplitude (dBm)

Page 64 of 70

Start9 kHz

Range

SpurFreq
(MHz)
0.010011675
0.15223875
981.88525
16710.625

Stop 20000.000 MHz

Spur Level
(dBm)
-49.64
50.34
-56.07
4118

4 QPSK BW=15MHz Channel=20325 RB Size=75 Position=#0

O

Start9 kHz

Range

SpurFreq
(MHz)
0.00964155
0.1634325
878.556
19299.375

Stop 20000.000 MHz

Spur Level
(dBm)

43

Band4 QPSK BW=20MHz Channel=20050 RB Size
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E
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Start9 kHz

Range

SpurFreq
(MHz)
0.0092679
0.164925

947.038
16216.15

Stop 20000.000 MHz

Spur Level
(dBm)
-49.21
53.75
-56.46
-40.9

Band4 QPSK BW=20MHz Channel=20175 RB Size=100 Position=#0

Start9 kHz

Range

Band4 QPSK BW=20MHz Channel=

SpurFreq
(MHz)
0.00934545
0.1574625
819.65275
19064.25

Stop 20000.000 MHz

Spur Level
(dBm)
-49.55
5213
-56.92
-39.78
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 50.03
0.15223875 50.09
953.85225 -56.96
3422025 -40.49

Band4 16QAM BW=1.4MHz Channel=19957 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009017625 -48.58
0.15970125 52.07
846.5945 -56.66
3465725 -35.48

Band4 16QAM BW=1.4MHz C 75 RB Size=6 Positio
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009518175 -49
0.15
805.29675
3508.95

Band4 16QAM BW=1.4MHz Channel=20393 RB Size=6 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -48.37
0.15074625 51.26
629.072 -56.92
16393.325 -40.68

Band4 16QAM BW=3MHz Channel=19965 RB Size=15 Positio
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Amplitude (dBm)

Amplitude (dBm)

5070404-5E

Page 68 of 70

Start9 kHz

Range

SpurFreq
(MHz)
0.00923961
0.16268625
850.93525
3466.675

Spur Level
(dBm)
-49.43
51.82
-56.98
367

Band4 16QAM BW=3MHz Channel=20175 RB Size=15 Position=#0

Stop 20000.000 MHz

Start9 kHz

Range

SpurFreq
(MHz)
0.009059925
0.15
825.56975
16405.675

Spur Level
(dBm)
-50.53
5253
-56.83
-40.27

Band4 16QAM BW=3MHz Channel=20385 RB Size=15 Positio

Stop 20000.000 MHz
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Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009116325 -49.12
0.15 53.82
949.34175 56.76
16954.3 -41.01

Band4 16QAM BW=5MHz Channel=19975 RB Size=25 Position=#0

Amplitude (dBm)

Start9 kHz Stop 20000.000 MHz

Range SpurFreq Spur Level
(MHz) (dBm)
0.009 -49.75
0.152985 52.12
297.9625 -56.76
34624 3791

Band4 16QAM BW=5MHz Channel=20175 RB Size=25 Positio
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Start9 kHz

Range Start Stop SpurFreq Spur Level Limnit
(MHz) (MHz) (kHz) (MHz) (dBm) (dBm})

0.00% 0.15 .009193875 48.5 -13
0.15 30 . -13
30 1000

1000 20000 1000

Band4 16QAM BW=5MHz Channel=20375 RB Size=25 Position=#0




